



1934

Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
-		816366A32	STEERING HANDLE KIT	1		
1		816366T10	HANDLE, Bracket	1		
2	10	881261	SCREW, (.313-24 x 3.50)	2		
3	14	42981	TAB WASHER	2		
4		822263	SPACER	1		
5	84	12649A 4	HARNNESS ASSEMBLY	1		
6	87	88107A 5	SWITCH KIT, Key	1	(See Chart Below for Keys)	
7	11	879755	NUT, (Black Nylon)	1	(Black Nylon)	
8		13541	PLUG, Male	1		
9		12105 1	GROMMET	1		
10	19	889730	PLUG	1		
11		12044 1	RETAINER	1		
12		815804 1	COVER	1		
13	10	878608	SCREW, (#10-16 x .500)	5		
14	87	11083A 4	SWITCH ASSEMBLY, Stop	1		
15		15920Q54	LANYARD ASSEMBLY	1		
16	84	11149A 3	CABLE ASSEMBLY	1		
17		889528T01	HORN ASSEMBLY	1		
18	87	18286A19	SWITCH KIT, Trim (25.00 Feet)	1		
19	87	813960A 3	SWITCH	1		
20	10	12110	SCREW, (#6-32 x .750)	2		
21	54	64855 1	CLAMP	1		
22	10	878608	SCREW, (#10-16 x .500)	1		
23	10	849838	SCREW, (.375-24 x 1.250)	1		
24	11	826709113	NUT, (.375-24)	1		
25		48419001	ROD END	1		
26		49563 7	ROD, Shift	1		
27	23	26856	BUSHING	1		
28	12	35950	WASHER, (.273 x .437 x .031)	1		
29	18	25191	COTTER PIN	1		
30		816367 7	SHIFT LEVER	1		
31	16	58152	STUD, (.375-24 x 1.125)	1		
32		98530	KNOB	1		
33		12016A 2	DETENT/SPRING KIT	1		
34	23	815983 1	BUSHING	1		
35	12	823970	WASHER	1		
36	12	824610	WASHER, Plastic	1		
37	12	814803	WASHER	1		
38	14	815805 1	TAB WASHER	1		
39	10	40003 57	SCREW, (M8 x 45)	1		
40	56	52149A08	CO-PILOT REPLACEMENT KIT	1		